OFFICIAL STATEMENT

NEW ISSUE Rating: Moody’s “Aa3”
Book-Entry Only

In the opinion of Bond Counsel, based on existing law, interest on the Series 2020 Bonds will be included in gross income for federal
income tax purposes. For an explanation of certain tax consequences under federal law which may result from the ownership of the Series
2020 Bonds, see the discussion under the heading “Tax Matters™ herein. Under existing law, the Series 2020 Bonds and the income
therefrom will be exempt from all state, county and municipal taxation in the State of Tennessee, except Tennessee franchise and excise
taxes. (See “Tax Matters™ herein).

$16,220,000
JACKSON ENERGY AUTHORITY (TENNESSEE)
Wastewater System Revenue Refunding Bonds, Series 2020
[...]
defined contribution plan under IRS Code Section 401(a) which provides for benefits based solely on the
amount contributed to each participant’s account and any income, expenses, gains or losses which may be
allocated to such account. The Plan is administered by the Jackson Energy Authority Retirement Plan
Administrative Committee and currently covers 129 active participants. Voya National Trust serves as Plan
Trustee.

Normal retirement age is age sixty-five (65). Upon the death of the participant, survivor benefits
may be provided depending on the retirement benefit chosen.

Each plan year, matching and discretionary contributions may be made by Jackson Energy
Authority at its sole discretion. Contribution levels are established and may be amended by the Jackson
Energy Authority Board of Directors pursuant to the plan document. For the 2020 plan year, the matching
contribution will be equal to one hundred percent (100%) of an eligible participant’s salary deferral, not to
exceed four percent (4%) of compensation, made to the Jackson Energy Authority Deferred Compensation
Plan. Forthe 2020 plan year, the discretionary contribution will be a percentage of the eligible participant’s
compensation based on the participant’s periods of credited service. For periods less than 5 years, the
discretionary contribution will be two percent (2%) of compensation; for periods of 5-9 years the
discretionary contribution will be three percent (3%); and for periods of 10 years or more the discretionary
contribution will be four percent (4%).

For the year ending 2020, the Authority recognized $370,449 in pension expense related to the
discretionary and matching provisions outlined in the defined contribution plan.

Other Post-Employment Benefits

In addition to providing pension benefits, the Authority provides certain medical, dental, and life
insurance benefits for retired employees. By Board resolution, the Authority established the Voluntary
Employees Beneficiary Association Trust (VEBAT) in 2008, with a private trust company as the trustee.
The trust was established to allow the Authority to fund these Other Post-Employment Benefits (OPEB)
costs associated with retiree health benefits and life insurance.

The Authority has an actuarial valuation report prepared annually to determine the annual OPEB
cost. This cost is calculated based on the annual required contribution, determined in accordance with the
parameters of GASB Statement 45. A discount rate of 5.75 percent was used in the calculations. The
annual required contribution represents a level of funding that, if paid on an ongoing basis, is projected to
cover normal cost each year and amortize any unfunded actuarial liabilities over a period not to exceed
thirty (30) years. The unfunded liability is amortized as a level percent of pay over a closed, decreasing
period. The current period as of July 1, 2020 is 17 years. Approximately 16% of the annual OPEB cost is
allocable to the Wastewater Division.

B-6



The following table shows the components of the Authority’s annual OPEB cost for the year ended
June 30, the amount actually contributed to the plan, and changes in the Authority’s net OPEB obligation:

Schedule of Changes Net OPEB L.iability and Related Ratios

Total OPEB Liability
Service Cost
Interest Cost
Changes of Benefit Terms
Differences Between Expected and Actual Experience
Changes of Assumptions
Benefit Payments

Transfers (Tennergy) @
Net Change in Total OPEB Liability
Total OPEB Liability (Beginning)

Total OPEB Liability (Ending)

Plan Fiduciary Net Position
Contributions - Employer
Contributions - Retirees
Net Investment Income
Gross Benefit Payments
Administrative Expense
Transfers (Tennergy)
Other
Net Change in Plan Fiduciary Net Position
Plan Fiduciary Net Position (Beginning)
Plan Fiduciary Net Position (Ending)

The Authority's Net OPEB Liability
Net Position as a % of OPEB Liability
Covered Employee Payroll

Net OPEB Liability as a % of Covered-Employee Payroll

(All Divisions)

2018 2019 2020
$ 1,900,374 $ 1,833,801 $ 969,719
4,736,954 5,076,740 3,965,906
(7,406,305) (19,977,707) -
2,288,377 (440,726) 755,147
2,977,707 (2,899,542) (9,942,279)
(1,981,381) (1,901,423) (2,197,408)
3,406,908 - -
5,922,634 (18,308,857) (6,448,915)
81,472,124 87,394,758 69,085,901
$ 87,394,758 $  69,085901 $ 62,636,986
$ 3,239,495 $ 8,738,280 $ 6,471,290
323,897 428,075 570,155
(48,566) 1,505,210 2,819,284
(2,305,278) (2,329,498) (2,767,563)
(35,611) (44,698) (45,355)
3,068,317 - -
4,242,254 8,297,378 7,047,811
17,492,386 21,734,640 30,032,018
$ 21734640 $ 30,032,018 $ 37,079,829
$  65660,118 $ 39,053,883 $  25557,157
24.87% 43.47% 59.20%
$ 23626338 $ 25095008 $ 20,056,659
277.91% 155.62% 127.42%

@The Authority absorbed the remaining employees of the Tennergy Corporation in 2018 and consequently inherited the assets and
liability of the OPEB Plan, shown in the preceding chart as “Transfers (Tennergy)”.

The Authority’s Net OPEB Liability decreased substantially from 2018 to 2020. The drop from
$66 million to $26 million was primarily due to benefit changes that were made to the Jackson Energy

Authority Medical plan.

Cybersecurity

The Authority utilizes various computer systems and network technology to perform many of its
vital operations. Such operations often include the storage and transmission of sensitive information which
may be the target of cyberattacks. Prevention and early detection are paramount in minimizing substantial

B-7



interruptions to utility services and operations, and reduce subjectivity to legal action. The Authority has
taken multiple steps to prevent cyberattacks and reduce risk.

In 2018, the Authority engaged in a multi-year agreement with a cybersecurity firm to assess and
improve the overall security posture of the Authority. This firm’s risk-based approach provided an
assessment, a business impact analysis, and a framework for a security roadmap. One of the
recommendations was the establishment of the Information Systems Steering Committee, which reports
directly to senior management. Using the committee’s recommendations, the Authority has instituted
various policies and ongoing risk-mitigation procedures to protect its network infrastructure including:

. Continuous employee training

. Physical access and wireless network security

. Regular operating system and software updates

. Multi-factor authentication

. Intrusion detection and prevention implementation
. Penetration testing and firewall reviews

The Authority has no knowledge of any successful cybersecurity breach or related attack.
Attempted cyber-security attacks, whether anonymous or targeted, occur on a periodic frequency that is not
uncommon to organizations of similar characteristics.

In addition, the Authority maintains breach response insurance to include first party loss, liability,
eCrime and criminal reward coverage for cybersecurity incidents. This insurance also provides coverage
for legal, forensic and public relations / crisis management following a breach.



GENERAL AND BACKGROUND
WASTEWATER DIVISION

Wastewater System

The Wastewater System serves a total of 64 square miles, of which 55 square miles are in the City
of Jackson and 9 square miles are outside the city limits. The System serves over 29,800 customers, of
which close to 27,100 are in the City and slightly more than 2,700 are outside the city limits. The System
is composed of approximately 520 miles of sewer pipelines and interceptors, 100 sewage lift (pumping)
stations, and two major wastewater treatment plants: the Miller Avenue Plant and the Middle Fork Plant.
The Authority does not operate a combined storm water and wastewater system, as the City’s storm system
is separate from the Wastewater System.

The System is divided into two drainage basins, the South Fork of the Forked Deer River and the
Middle Fork of the Forked Deer River, each of which includes lateral and trunk sewers, interceptors, and
pumping stations. The Miller Avenue Plant serves the South Fork of the Forked Deer River, and the Middle
Fork Plant serves the Middle Fork of the Forked Deer River. The combined design capacity of both
treatment plants is 23.4 million gallons per day (MGD).

The Miller Avenue Wastewater Treatment Plant was originally built in 1966 and consisted of a 7.0
MGD trickling filter, two primary clarifiers, two high rate trickling filters, and two secondary clarifiers, and
a chlorinated disinfection system. In 1988, improvements were made to the Miller Avenue Plant which
were designed to increase the average design capacity to 17.4 MGD and the peak hydraulic flow to 42
MGD. These improvements used the existing trickling filter facilities and added a Schreiber aeration
process. The plant improvements consisted of adding a raw wastewater pumping station with three first-
stage and three second-stage screw pumps, three bar screens, two grease and grit removal basins, two
aeration basins, four final clarifiers, and a chlorine contact basin. Other on-site treatment facilities consist
of a gravity sludge thickener, primary and secondary digesters, a pumping station, drying beds, and sludge
dewatering facilities including six belt filter presses. In 2011, the 24-year old Schreiber aeration system
was replaced with a fixed aeration fine bubble system. Since then other improvements to the Plant have
included the replacement of three blowers, automated controls and monitoring system, piping and valves.

The original concept of the Middle Fork Plant was a modular design that could be expanded as
system loads required. Construction of the first 4.0 MGD section of the plant began in 2001 with the second
section of an additional 2.0 MGD being completed in 2009. The Middle Fork Wastewater Treatment Plant
utilizes the “sequential batch reactor” activated sludge process for secondary treatment provided in a single
tank with influent wastewater addition, settling and effluent withdrawal taking place in a batch type process.
Wastewater enters the wet well and is pumped by submersible pumps to the top of the headworks.
Preliminary treatment is provided by two self-cleaning mechanically cleaned filter screens and by one
aerated grit removal unit. There is no separate primary treatment in the Middle Fork Wastewater Treatment
Plant. Secondary treatment is provided by a Cyclical Activated Sludge (CAS) process, which is a
sequencing batch type activated sludge process. The Middle Fork Wastewater Treatment Plant utilizes three
identical CAS basins, which offer a capacity for complete secondary treatment of flows up to 6.0 MGD.
Disinfection is provided by chlorination. Post aeration is provided by one (1) cascade aeration chamber
which discharges over a series of steps. All plant effluent is discharged through a 3,576 foot long, 42-inch
diameter outfall line between the plant and receiving stream, the Middle Fork of the Forked Deer River.
Waste sludge is pumped to the Miller Avenue Wastewater Treatment Plant and processed with sludge from
the Miller Avenue facility.

B-9



Annual flows through the System for the twelve months ended June 30, 2020, were 4.56 billion
gallons. Average daily flow through the System was 12.5 million gallons per day. Table | summarizes the
plant flows and design capacities for the System’s wastewater treatment plants, and Table 1l summarizes
the System’s customers.

Table I
Wastewater System
Miller Avenue and Middle Fork Treatment Plants
Millions of Gallons Incoming Daily

Design Average Daily Flow (FY)
Capacity 2016 2017 2018 2019 2020
Miller Ave Plant 17.4 8.2 8.1 9.9 10.3 9.6
Middle Fork Plant 6.0 3.1 2.8 2.4 2.2 2.9
FLOW (MGD) 23.4 11.3 10.9 12.3 12.5 125
Table Il

Wastewater System
Number of Customers

Fiscal Number of
Year Customers
2016 28,557
2017 29,237
2018 29,399
2019 29,557
2020 29,853

Security of Existing Facilities

The System’s wastewater treatment plants are isolated facilities operated by the Authority’s
employees. Both the Miller Avenue Plant and the Middle Fork Plant are protected by camera surveillance,
security alarms, motion detectors, fencing and security gates. The plants are manned during the day and
remotely monitored 24/7 by the Authority’s system dispatch operators.

Both the Miller Avenue Plant and the Middle Fork Plant have chlorine and sulfur dioxide on site,
which are hazardous materials requiring protections defined under OSHA. The Authority operates under a
safety program which is in compliance with OSHA’s Process Safety Management of Highly Hazardous
Chemicals standard to appropriately store, handle, and process these materials. Each plant site has dedicated
areas specifically designed for these materials, including separate tank storage and monitoring and control
rooms. The Authority only accepts delivery of chlorine by truck in one-ton cylinders. Each plant maintains
onsite storage of less than 2,500 pounds of chlorine.

B-10



Laboratory Facilities

All laboratory facilities are consolidated into the Miller Avenue Wastewater Treatment Plant. The
lab is equipped to perform a variety of laboratory tests on wastewater to ensure quality assurance based on
methods and standards required by the Environmental Protection Agency (EPA). The Authority maintains
a highly trained staff and includes a chemist who directs daily operational activities and lab procedures.
The Authority operates within a set of Wastewater System Use Regulations approved by the State of
Tennessee Department of Environment and Conservation (TDEC). These regulations include an industrial
pre-treatment program and a grease program for commercial and industrial customers.

Regulatory Environmental Considerations

The two wastewater treatment plants presently discharge their effluents under National Pollution
Discharge Elimination System (NPDES) permits granted and enforced by the State of Tennessee. The
permit regulations and discharge limits were promulgated by EPA under the Clean Water Act. The Miller
Avenue plant and the Middle Fork plant are each within NPDES permitted limits as specified on the
annually reissued permits. Both plants are operated and maintained by Grade 1V State Certified Operators.

The Authority has not been issued any consent decrees and has a good record of compliance with
EPA and TDEC for collection systems and treatment systems. The Authority is taking a proactive, phased
approach in compliance with the EPA’s Capacity, Management, Operation, and Maintenance (CMOM)
program. As a result, the Authority does not anticipate a consent decree being issued.

As part of a proactive approach, the Authority entered into a professional services agreement in
2010 to conduct a flow monitoring study of the wastewater collection system. Areas needing rehabilitation
were identified and prioritized. The study identified sub-basins which have the greatest rainfall inflow and
infiltration (“1&I"). Elimination of inflow and infiltration of ground water and rain into the wastewater
collection system remains a high priority for the Authority. In January 2016, the Authority contracted with
an independent engineering firm to focus on evaluating and improving the next 10% of the collection
systems as part of an ongoing program to reduce sanitary system overflows (SSO’s), reduce &I, and
rehabilitate the sewer collection system. Since 2016, the Authority has invested over $7,600,000 in
collection system rehabilitation and approximately $3,900,000 in treatment plant improvements.

Wastewater Rates

Under the provisions of the Private Act, the Authority may change its rates upon approval by its
Board without the necessity of review or approval by any other municipality, the state or any commission
or authority. Notice of any rate change must be announced in the local newspaper at least thirty (30) days
prior to the effective date. If during such period, protests against the change are filed with the Board of
Directors by 1% of the users, then the proposed rates shall not go into effect unless approved by the City